

Test certificate

COMPANY	PLADOMIN
ADDRESS	Pol. Ind. De Heras, Parcela 2.1, 39792 Heras - Cantabria
CERTIFICATE No.	27591-1

MECHANICAL STRENGTH TESTS ON BESTBALUS RAILING MODULAR SYSTEM ACCORDING TO STANDARDS NF P01-013, UNE 85-238-91 AND UNE 85-240-90

TESTED SAMPLE

Size: 1790 x 1050 mm²
 No. of pilasters: 3
 Distance between pilasters: 830 mm
 Useful height: 1050 mm
 Useful width: 1790 mm
 No. of bars between pilasters: 6

TESTS	RESULT / CLASSIFICATION
<ul style="list-style-type: none"> Static horizontal outward test and verification of safe load. Standard NF P01-013 Section 2.2.1 	SATISFACTORY
<ul style="list-style-type: none"> Static horizontal inward test. Standard NF P01-013 Section 2.2.2 	SATISFACTORY
<ul style="list-style-type: none"> Static vertical test. Standard NF P01-013 Section 2.2.3 	SATISFACTORY
<ul style="list-style-type: none"> Dynamic tests. Standard NF P01-013 Section 2.3 	SATISFACTORY

The railing **meets** all the specifications stated in the French standard NF P 01-013
 Supported by standards UNE 85-238-91 and UNE-85-240-90
 and considering the load values applied and the results obtained, the railing classification is:
Excellent - Satisfactory

DATE 23 May 2011

This document is not valid unless appended to test report no. 27591-1, which includes the results for each test.

The results obtained in these tests only refer to the samples analysed at this Centre on the date shown and do not involve a sample referring to production quality.